




 
Funding for this project has been provided in full or in part through a contract with the State Water 
Resources Control Board (SWRCB) pursuant to the Costa-Machado Water Act of 2000 (Proposition 13) 
and any amendments thereto for the implementation of California’s Nonpoint Source Pollution Control 
Program. The contents of this document do not necessarily reflect views and policies of SWRCB, nor does 
mention of trade names or commercial products constitute endorsement or recommendation for use. 





















LAKE ELSINORE NUTRIENT REMOVAL STUDY FINAL 

LAC/ACR182D.TMP I  

Acronym List 
Alum     aluminum hydroxide 

BOD     biochemical oxygen demand 

CCI     Construction Cost Index 
[...]
SECTION 4: PHOSPHORUS REMOVAL TREATMENT TECHNOLOGIES 

LAC/W012004001/ACR1871.TMP 4-9 

 

TABLE 4-2 
Treatment Wetland Reclaimed Water Model Runs: Average Annual Phosphorus Removal Performance 

Effluent                
(mg/L) 

Total Mass Removed 
(kg) 

Model Run 

Wetland 
Size     
(ac) 

Inflow 
(ac-ft) 

Outflow 
(ac-ft) 

HRT 
(d) 

Influent 
Phosphorus 

(mg/L) (k=5 m/yr) (k=10 m/yr) (k=5 m/yr) (k=10 m/yr)

      1A 1B 1A 1B 

a1A and 1B 350 6,365 3,100 46 3.0 1.26 0.61 18,785 21,203 
      1C 1D 1C 1D 

b1C and 1D 350 12,065 8,800 21 3.0 1.93 1.27 23,777 30,880 
      2A 2B 2A 2B 

c2A and 2B 600 8,698 3,100 64 3.0 0.98 0.41 28,478 30,566 
      2C 2D 2C 2D 

d2C and 2D 600 14,398 8,800 32 3.0 1.57 0.89 36,286 43,643 
aPhosphorus mass loading rate = 0.46 kg/ha/d 
bPhosphorus mass loading rate = 0.86 kg/ha/d 
cPhosphorus mass loading rate = 0.36 kg/ha/d 
dPhosphorus mass loading rate = 0.60 kg/ha/d 

     

 

Where the average (10 meter per year) first-order removal rate was used for model 
predictions (Model Runs 1B, 1D, 2B, and 2D), all model runs, excluding Run 1D, produced a 
wetland effluent phosphorus concentration consistent with the near-term phosphorus 
loading goal of 1.0 mg/L, or less, for Lake Elsinore.  Run 2B, consisting of a 600-acre 
treatment wetland, showed that approximately 8,700 acre-feet of reclaimed water per year 
could be treated in the treatmeent wetland, and would produce the lowest phosphorus 
concentration at 0.41 mg/L.  That low phosphorus concentration in the wetlands effluent is 
achieved because the wetland has the largest area and a low hydraulic loading rate.  As 
shown for Run 2A, if a lower average phosphorus removal rate constant is assumed, then 
phosphorus concentrations in the discharge from the wetland would be greater. 

All wetland configurations modeled would incur water losses through infiltration and 
evapotranspiration, with the 350-acre treatment wetland losing about 3,300 acre feet, and the 
600-acre treatment wetland losing about 5,600 acre feet.  

Recycled Lake Water Source 
Table 4-3 summarizes estimated monthly hydrologic inflow and outflow water volumes, 
nominal hydraulic residence time, wetland influent and effluent phosphorus concentrations 
and total mass of phosphorus removed for Model Run 3 (A-D) and Run 4 (A-D).  Monthly 
comparisons of these results are provided as Appendix A to this report. 
 



SECTION 4: PHOSPHORUS REMOVAL TREATMENT TECHNOLOGIES 

LAC/W012004001/ACR1871.TMP 4-10 

TABLE 4-3 
Treatment Wetland Recycled Lake Water Model Runs: Average Annual Phosphorus Removal Performance 

Effluent (mg/L) 
Total Mass Removed 

(kg) 

Model Run 

Wetland 
Size    
(ac) 

Inflow 
(ac-ft) 

Outflow 
(ac-ft) 

HRT 
(d) 

Influent 
Phosphorus(

mg/L) (k=5 m/yr) (k=10 m/yr) (k=5 m/yr) (k=10 m/yr)

      3A 3B 3A 3B 

a3A and 3B  350 6,365 3,100 46 0.2 0.10 0.06 1,207 1,354 
      3C 3D 3C 3D 

b3C and 3D 350 12,065 8,800 21 0.2 0.14 0.10 1,506 1,936 
      4A 4B 4A 4B 

c4A and 4B 600 8,698 3,100 64 0.2 0.08 0.04 1,847 1,975 
      4C 4D 4C 4D 

d4C and 4D 600 14,398 8,800 32 0.2 0.11 0.07 2,314 2,760 
aPhosphorus mass loading rate = 0.03 kg/ha/d 
bPhosphorus mass loading rate = 0.06 kg/ha/d 
cPhosphorus mass loading rate = 0.02 kg/ha/d 
dPhosphorus mass loading rate = 0.04 kg/ha/d 

     

 

Where the conservative (5 meters per year) first-order removal rate was used for model 
predictions (Model Runs 3A, 3C, 4A, and 4C), only Run 4A produced a wetland effluent 
phosphorus concentration most consistent with the long-term target phosphorus loading 
goal of 0.1 mg/L, or less.  Run 4A conservatively predicts that a 600-acre treatment wetland 
could polish approximately 8,700 acre-feet of recycled lake water annually, producing 3,100 
acre-feet of effluent with a phosphorus concentration of 0.08 mg/L. 

Where the average (10 meters per year) first-order removal rate was used for model 
predictions (Model Runs 3B, 3D, 4B, and 4D), all model runs produced a wetland effluent 
phosphorus concentration consistent with the long-term target phosphorus loading goal of 
0.1 mg/L, or less.  Run 4B predicts that a 600-acre treatment wetland could polish 
approximately 8,700 acre-feet of recycled lake water annually, producing the lowest 
discharge phosphorus concentration of 0.04 mg/L).  That low phosphorus concentration was 
achieved because the treatment wetland has the largest area and a low hydraulic loading 
rate. 

All wetland configurations modeled would incur water losses through infiltration and 
evapotranspiration, with the 350-acre treatment wetland losing 3,300 acre feet and the 600-
acre treatment wetland losing 5,600 acre feet. 

Discussion of Treatment Wetland Alternatives 
The modeling analysis performed for this evaluation indicates that wetlands would be 
capable of removing and storing significant amounts of phosphorus from the inflow water 
source, whether reclaimed water or recycled lake water.  Treating reclaimed water with an 
average phosphorus concentration of 3.0 mg/L, none of the treatment wetland options 
modeled appear to be capable of achieving the long-term phosphorus loading criteria of   



SECTION 4: PHOSPHORUS REMOVAL TREATMENT TECHNOLOGIES 

LAC/W012004001/ACR1871.TMP 4-11 

0.50 mg/L.  Only a 600-acre treatment wetland would be able to consistently meet the near-
term phosphorus nutrient loading criteria of 1.0 mg/L.  For a 350-acre treatment wetland to 
meet the near-term phosphorus loading criteria of 1.0 mg/L, supplemental phosphorus 
treatment would be required upstream of the wetlands, or as a polishing treatment step 
downstream of the wetlands.  Likewise, a 600-acre treatment wetland would require 
supplemental phosphorus treatment to achieve the study long-term phosphorus loading 
criteria of 0.50 mg/L. 

Recycling of the lake water through a treatment wetland would remove a relatively small 
fraction of the phosphorus in the lake water, but over the long term, this approach would 
result in a net decrease in "in-lake" phosphorus concentrations.  An example of where a 
treatment wetland has been used to remove nutrients from a hypertrophic lake can be found 
in the Lake Apopka flow-way marsh in Florida (Coveney et al., 2002).  In that project, water 
from the hypertrophic lake was diverted through a 490-acre constructed wetland.  The inflow 
to the wetlands contains 80 µg/L to 380 µg/L total phosphorus that is mostly particulate 
organic phosphorus. SRP was low in the lake, but increased through the wetland due to 
release from wetland soils.  SRP in the outflow decreased with time.  Particulate phosphorus 
was enriched in the outflow relative to the inflow.  Mass total phosphorus removal 
efficiencies obtained in the wetland ranged from 30 percent to 67 percent.  About 80 percent 
of the removed phosphorus was found in wetland sediments.  The first order removal 
efficiency for total phosphorus calculated for that project was 63 meters per year, which is 
substantially greater than the conservative values of 5 to 10 meters per year assumed for the 
Lake Elsinore treatment wetland.  

Filtration Treatment Technologies 
Phosphorus can be removed from reclaimed water by the addition of a chemical to form a 
precipitate, with the removal of the formed precipitate in a physical separation process, such 
as the filtration process.  Either conventional granular media filtration or membranes can be 
used to filter the formed precipitates.  Ultrafiltration membranes, with smaller pore 
openings, have better particulate removal characteristics than microfiltration membranes, 
and are often the preferred membrane technology for this application.  

Both the granular media filtration process and ultrafiltration membrane process, combined 
with chemical addition, have demonstrated their ability to achieve extremely low 
phosphorus concentrations.  Both treatment technologies will be capable of producing 
treated water that has phosphorus concentrations below the near-term and long-term 
phosphorus loading criteria adopted for the study.  

Granular media filtration or membrane filtration are the most appropriate treatment 
technologies for remote treatment at Lake Elsinore.  A filtration facility with chemical 
addition sited near the lake could serve as the primary means of phosphorus removal for the 
reclaimed water supplemental water source, or as a polishing process combined with a 
treatment wetland.  In addition, a remote filtration facility could provide a means to treat in-
lake water during periods when reclaimed water is not being added to the lake.  In light of 
these flexible treatment capabilities, the following discussions will focus on a remote 
filtration treatment facility near Lake Elsinore.  



SECTION 4: PHOSPHORUS REMOVAL TREATMENT TECHNOLOGIES 

LAC/W012004001/ACR1871.TMP 4-12 

Figure 4-2 presents a block diagram for a remote treatment system that will remove 
phosphorus from reclaimed water.  As shown, the influent to the filtration facility will be a 
blend of tertiary effluent from the Eastern MWD’s RRWS and the Elsinore Valley MWD’s 
RWRF.  

Table 4-5 presents a summary of the preliminary criteria used to develop conceptual-level 
alternatives for remote granular media filtration and membrane filtration treatment systems 
near Lake Elsinore.  The remote treatment systems discussed will treat reclaimed water with 
an average total phosphorus concentration of 3.0 mg/L, and will produce a treated water for 
discharge to lake Elsinore with a phosphorus concentration of 0.5 mg/L, or less.   

 

TABLE 4-5 
Preliminary Design Criteria and Water Quality Goals for Remote Filtration 
Treatment Facility at Lake Elsinore 

Parameter Design Criteria 

Temperature > 20 degrees Celsius 

Total Suspended Solids 5 mg/L 

Turbidity 2 NTU (24-hr average) 
5 NTU (maximum) 

Initial Total Phosphorus 3 mg/L 

Filtration Rate (gpm/sq. ft) 3.5 gpm/sf 

Alum Feed (Filtration option) 5 - 15 mg/L 

Membrane Design Flux (i.e., 
Zenon) 

15 - 20 gfd 

Membrane Loading Rate (i.e., 
US Filter, Ionix, Pall, etc.) 

0.3- 0.4 gpm/sq. meter 

mgd = million gallons per day  
mg/L = milligrams per liter  

 

To achieve the phosphorus removal performance needed to produce a treated water with a 
total phosphorus concentration of 0.5 mg/L, or less, the filtration process will consist of 
chemical precipitation followed by filtration.  Phosphorus precipitation generally requires 
the addition of a coagulant and coagulant aid.  Coagulants typically used for phosphorus 
precipitation are lime, alum sulfate, sodium aluminate, ferric chloride, and ferrous sulfate.  
Polymers are typically used as the coagulant aid.  For this study, alum Sulfate will be 
considered the coagulant.  Alum is widely used in the water filtration industry and is 
commercially available by numerous suppliers. 

As alum reacts with the phosphate in the reclaimed water, the sulfate ion remains in 
solution, pH is depressed, and alkalinity is consumed.  The weight ratio of alum to 
phosphorus is 9.6:1; however, more alum is typically required because of side reactions 





SECTION 4: PHOSPHORUS REMOVAL TREATMENT TECHNOLOGIES 

LAC/W012004001/ACR1871.TMP 4-14 

involving alkalinity and organic matter.  The solubility of the aluminum phosphate also 
produced during this reaction is a function of pH, with the most efficient chemical usage 
being attained at a process pH in the range of 5.5 to 6.5.  Sometimes excess alum is required 
to depress the pH sufficiently to reach the optimal pH range for phosphate removal.  Based 
on the operational experience at other facilities providing phosphorus nutrient removal, the 
alum feed rate generally ranges from 5 mg/L to 15 mg/L. 

Granular Media Filtration 
Granular media filtration has been used to treat municipal wastewater in a variety of 
applications.  Granular media filters may be classified according to the direction of flow, 
media type, driving force, and method of flow control.  Most wastewater granular media 
filters are downflow units.  However, there are some proprietary systems that are upflow 
units such as the Parkson Corporation DynaSand® Filter.  

Phosphorous removal through granular media filtration may be achieved to various extents 
through a variety of filter configurations including dual media, single media, gravity, and 
pressure systems.  However, most filter installations are not provided strictly for 
phosphorous removal.  Limited data and operational experience is available for the granular 
media filtration process for phosphorus removal, with the exception of the DynaSand® 
filtration system.  Thus, the discussion of the granular media filtration process will 
concentrate on the DynaSand® granular media filtration system, recognizing that other 
filters may also provide phosphorous removal.  

The DynaSand® filter is a continuous-backwash, upflow, deep-bed, sand-media filter.  These 
filters are installed at numerous wastewater plants throughout the United States, and several 
installations have been specifically designed for phosphorus removal.  Those installations are 
unique in that they use dual-stage filtration units in series to accomplish the phosphorus 
removal treatment.  The filtration media used in each stage of the filtration process has 
different size gradations.  Combined with chemical addition pretreatment, this filtration 
technology has proven highly effective in achieving very low treated water phosphorus 
concentrations.  

For phosphorus removal applications, the DynaSand® process employs continuous, contact 
filtration where coagulation, flocculation, and separation are performed directly within the 
sand bed thus eliminating the need for external flocculators and clarifiers.  Based on the 
manufacturer’s published literature, the resultant savings in equipment costs for the 
DynaSand® process can be as much as 85 percent when compared to conventional filtration 
process equipment costs, and 50 percent when compared to direct filtration process 
equipment costs.  In most cases, since only small floc is required for filtration, chemical 
dosage requirements are reduced by 20 to 30 percent compared to conventional filtration 
treatment.  Furthermore, phosphorus removal efficiencies of 90 percent, or greater, are 
achievable using chemical addition followed by the dual-stage DynaSand® continuous 
contact filtration process.  

The DynaSand® filter media is continuously cleaned by recycling the sand internally 
through an airlift pipe and sand washer. The cleansed sand is redistributed on top of the 
sand bed, allowing for continuous, uninterrupted flow of filtrate and reject (backwash) 
water.  Since all filter beds are continuously cleaned, the pressure drop remains low and 
equal among the filters, assuring even inlet distribution to each filter without the need for 



SECTION 4: PHOSPHORUS REMOVAL TREATMENT TECHNOLOGIES 

LAC/W012004001/ACR1871.TMP 4-15 

flow control valves, splitter boxes, or backwash controls.  Figure 4-3 presents a process flow 
schematic for the DynaSand® filtration system. 

The reclaimed water will be introduced at the top of the filter and will then flow downward 
through an opening between the feed pipe and the airlift housing located in the center of the 
filter.  The feed exits the bottom of the filter through a series of radials.  As the influent flows 
upward through the moving sand bed, the solids are removed.  The filtrate, or treated 
effluent, exits at the top of the filter via an overflow weir.  Simultaneously, the sand bed, 
along with accumulated solids, is drawn downward into the airlift pipe.  Compressed air is 
introduced at the bottom of the airlift, which draws sand into the airlift and scours it as it 
rises in the airlift.  The reject slurry spills over into a central reject compartment and the sand 
is returned to the top of the sand bed through a washer/separator.  Thus, the sand bed is 
continuously cleaned while a continuous flow of filtrate and reject is produced. 